Product Data / TexHnyeckue aaHHble
NA 138 FH

(NA 138)

Blend media / CMewwaHHbI# maTepuan
Flame Retardant / OrtecToukun

Data name Data / 3HauyeHue HaumeHoBaHWe napameTpa

80% Cellulose / 20% Polyester

Filter material 80% uenntonosa 20% nonuactep

CocTtaB maTepuana

Flame retardant / Hanwuyne gononHUTEenbHom

Treatment Z

OrHecToMKas NponuTKa obpaboTku
Weight, Gr/m* 140 MnoTHocTb MaTepuana, r/m?
Material Thickness, mm 0.32 TonwwmHa maTepuana, Mm
Air permeability at 200 Pa, 510 BosgyxonpoHuuaemoctb
m°/ m?H npu 200 MMa, MMy
Max. operating temperature 80°C Makc. paboyas TemnepaTypa

Chemical resistance / Xumuyeckasi CTOMKOCTb

Oil and water resistance Fair / cpegHe Pa6oTta B cpege macna v Boabl
Hydrolysis resistance Fair / cpeaHe Pa6oTa B ruaponuaHoi cpege
Acid resistance Fair / cpegHe Pa6oTa B kMcnotHow cpeae
Alkaline resistance Fair / cpegHe Pa6oTa B LienoyHon cpeae
Dust release Very good / o4eHb XOpoLUO Pa6ota B nmbinbHONM cpene

Filter test — Application after BGIA /| TectupoBaH1e MaTepuana — kateropus npumeHeHus no BGIA

Application category after BGIA M Karteropusi npumeHeHns no BGIA
Max. Transmittance of particles

between 0.2 and 2 ym after 0.01%
Stokes

MakcumanbsHoe nponyckaHne
yacTuu B uHtepsane 0,2...2 MKkM

Test of the fire behaviour according to DIN 4102-1:1998-05 / TectupoBanme Ha orHecToikocTb no DIN 4102-

1:1998-05
Fire class according to B2 Knacc orHecTonkocTy no
DIN 4102-1:1998-05 DIN 4102-1:1998-05
MPA BAU Test report no. 131615 gQABPOTOKOHa e B D)L
A
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